

USS

METALLURGICAL TEST REPORT

SHIPPER'S NO. 552309254	CERT. NO. B1810
----------------------------	--------------------

REQ. JOB CONTRACT NO.	PURCHASE ORDER NO. SEE BELOW		MILL ORDER NO. SEE BELOW	PAGE 1/1
<b>Granite City Works</b> <b>United States Steel</b> Granite City, Illinois 62040	CUSTOMER NO. 6913-02	D.S.O. DH	INVOICE DATE 8/L	INVOICE NO. 205100
	CERTIFIED TEST ANALYSIS NO. B1810			
COATED STEEL CORP 1000 MAPLEWOOD DR ITASCA IL 60143-3210	COATED STEEL CORP 100 FINLEY AVENUE WEST BIRMINGHAM AL 35204-1046			

DATE SHIPPED 09/27/04	VEHICLE IDENTIFICATION WBY200 MD	CRBT FLATBED INC	CRFB
--------------------------	-------------------------------------	------------------	------

55795 SECONDARY HOT ROLL HA EDGE COIL DRY

3839

.0290 MG X 45.5000 X COIL

STEEL-ID	HEAT	SLAB	ACT-WT	GT-WT
01 GBB 09244039	F82594		022660	
01 GBB 09244050	F82139		022800	

516497 - 516501 - 516502 - 516504 - 516503 - 516498  
 516505 - 516507 - 516500 - 516496 - 516506 - 516499

CHEMICAL ANALYSIS MADE IN COMPLIANCE WITH ASTM E415-99

HEAT	C	MN	P	S	CU	SI	AL	N	V	CA	MO	CR	NI	SN
F82594	.04	.24	.009	.015	.00	.000	.038	.0025	.001	.000	.01	.05	.02	.00
CB	.000	TI	.002	B	.0000									
F82139	.07	.42	.009	.013	.04	.010	.039	.0034	.002	.000	.00	.04	.02	.00
CB	.000	TI	.001	B	.0000									

THIS REPORT MAY NOT BE REPRODUCED EXCEPT IN FULL  
 RESULTS SHOWN RELATE ONLY TO THE ITEMS TESTED.  
 ROCKWELL HARDNESS VALUES FOR MATERIAL LESS THAN .038 IN. MAY BE CONVERTED FROM OTHER SCALES.

ALL GOODS ARE SOLD SUBJECT TO THE DESCRIPTION,  
 SPECIFICATIONS AND TERMS AND CONDITIONS SET FORTH  
 ON THE FACE AND REVERSE SIDE OF UNITED STATES  
 STEEL CORPORATION'S ORDER ACKNOWLEDGMENT.

QUALITY ANALYST

WE HEREBY CERTIFY THE ABOVE IS CORRECT AS  
 CONTAINED IN THE RECORDS OF THE CORPORATION.

